Directions for use of Parts Catalogue

1. Applicable model of machines

All component and option parts used for SXG15H lawn & garden tractors

are listed in this parts catalogue.

1) MODEL TYPE
H ...... HST

Seveees WITH SEAT

2) AREA CODE
E42F2-+  FRANCE

E42C---  OTHER COUNTRY

2. Explanation for head paragraph

TYPE OF MODEL {_

S c
P O|R (2
KEY| PART CODE DESCRIPTION P [sswau | ssuasr |sswaas | srudeu ] sruder [ smass | ¢ | © REMARKS
1 | 8595-211-001-20 | CASE/UPPER * Lo
1A] 8657-201-081-00 | CASE/UPPER e L :
2 | 8595-211-002-10 | CASE/LOVER * : t
3 | v523-100-801-80 | PIN * . t
4 | v211-260-803 BOLT, SENS * . ¢
- ;
¢ - g
2 H
N A
\ i
]

2all
® O OO 6 OO® @

(D KEY shows the location of parts diagramed in the illustration.

@ Parts numbers begin with 'V~ and ~ W~ are standard parts of the
market.

@ " LH™ and RH~ on the parts name are described against the moving

direction of the machine or are described on the condition how to install

parts on the machines.



SPC : The following symbol classifies parts to be used for machines.

-

"% means standard parts.

-

" T~ shows that the parts can be installed as optional parts.
"R~ shows that the parts can be used as applicable parts to replace
originally equipped parts.
Upper column : QTY shows the number of parts to be used for one unit
of machine.
"M~ is indicated for parts supplied by a meter long.
"1 7 is indicated for parts supplied by liter.
"AR” is indicated for parts need to be adjusted or regulated.
Lower column : serial number
—229 means serial number up to 229.
230— means serial number 230 and after.
ITC : Interchangeability
17 ---0LD < NEW
New parts can be used in place of the old parts.
27 --0LD — NEW
0ld parts can be used in place of the new parts.
" 37 ---OLD —< NEW
0ld parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked @ can be replaced by parts marked ®, and
® for ©, so the rest follow in the same alphabetical
order.
Remarks
%% Other maker’ s part code number is shown in this column.
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.



3. Color

The following colors are used color parts.

COLOR

CODE COLOR

SPRAY TYPE
PARTS CODE

PAINTS 4K DRUM
PARTS CODE

PAINTS 16K DRUM
PARTS CODE

4L | NEOBLUE

1300-985-001-10

1300-985-003-00

6 G | SUMMER WHITE

1300-958-001-10

1300-958-003-00

1300-958-004-00

7F | MIRROR BLACK

1300-954-001-10

1300-954-003-00

1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as

color

parts.

4. Serial Numbers

1) For engines serial number is stamped on CYLINDER BLOCK ASSY.

Please see Fig. No.

5—1.

2) For chassies serial number is shown on the LABEL.

Please see

5. Parts Order

gEg=tt HBEARIEHIINES1
ISEKI & CO,, LTD. MADE IN JAPAN

Parts numbers listed in the parts catalogue are all registered in “ISEKI

. »
on—line computer .

When you order parts, please make sure of correct numbers.

When substitute parts is available,

automatically turned to a new part number.

Please be sure to use

“ISEKI GENUINE PARTS” .

the part number ordered will be

Any other similar parts other than ISEKI parts when used may cause a

trouble that makes us unable to repair or guarantee the warrant.



*%% Structure Table of Model %

S
X
MIGEES
144E
0l5224
HCF2
Dl 2c
E
L
FIG.
101 * K %
102 %k %k k
103 * % %
104 * % %
105 kK ok
106 * % %
107 % %k k
108 * % %
109 * % %
110 % %k k
201 * % %
202 % %k k
203 * % %
204 * % %
301 % %k k
302 * % %
303 % %k
304 * % %
401 * % %
402 % %k k
403 *
404 %k %k k
405 * % %
406 * % %
407 %k %k k
501 * % %
502 %k %k k
601 * % %
602 * % %
603 % %k
604 * % %
605 TT %
606 * % %
607 * % %
608 % %k k
609 *
610 * %
801 * % %
901 * % %
902 %k %k k
903 * % %
PO1 RRR
P02 RRR
P03 RRR
SO01 %k %k k




FIG.108
FI1G.401 FI1G.605
FIG.608

FIG.501
FIG.105, 106
F1G.604,801
FIG.101~104, 107,301,302
FIG.601

F1G.602,607

F1G.201,203
FIG.606

FIG.110,304, 402, 403,502 FI1G.109,202, 204, 303, 609

FIG.404~407 F1G.603



Contents

SXG15

ENGINE(E269G)

CYLINDER HEAIDD ++++veeeerseeeesssueeesssuteeesntttennittesanittessnsieesanssteesnsteesssssesssnsssesssssseesns Fig.101
CYLINDER HEAD COVER:::++++rseeeeeeeesssruureeeeestiiiiuirtreesaiiititttieeesassisseseesssnnnnessseesssnnnns Fig.102
INLET MANTIF QLD +++vveveeeeesssssssreeeeeensssiuurreeesannsiuustteesssnnssstieessssmnnsieeeessnnsmmmmeeeeesnnns Fig.103
EXHAUST MANTFOTLD wee+sreeeeeerrsereesssureeessuumeansuteesaniteesnsitaesnnteesannteeesssneessnnseessnnnns Fig.104
CYLINDER BILLOCTK ##++rreetesssseeeeessuueeesssutteeanitteesnttteennitteansitessasttessssseeesnssieesansaeeeses Fig.201
0] 1 0 N Fig.202
L3 DN 2 2 N 2 P Fig.203
TIMING GEAR CASE ++++eesssssrrrreeeeesatiiiuutteaetiiiiitttteaesssiiittttaessssiissseaaeessniresssasssssnseees Fig.204
NN D 2 T Fig.205
2720 572 D Fig.301
LAY 2 72N 2t Fig.302
L N0 ) LR Fig.303
L0 2N N1 2T 2 72N 210 1 Fig.304
[0 ) 1 00 21551 1 22 Fig.401
RV TN D0 2 1 1 5T Fig.402
(07070 ) T 5 N € 7 Fig.403
INJECTION NOZZI T +ww+sssreeesssreeeensreeassiureesnnitteeaittteennsteesaiteesssssesesnssseessnnneessnssees Fig.501
INJECTION PUMIP:+++eeeeveeeeeeessssssunteteesmnmiutttteeessniiiittteesanniitteessasnnttateeessanissreeeeeanns Fig.502
LD 1 T A Fig.503
0 P 2 1 2 Fig.504
N BN 1 A2 Fig.505
ELECTRIC (1):ereeeeeereerrseeeeeumtmtettttiiitittiiititi it Fig.801
ELECTRIC (2)+++eesetteettessorcstsonssstosssistsstsososistsstsesssssotsstsessstsssssstosssssossistaossssssssssssonss Fig.802

SHORT BLOCK ENGIA S S Y reereereeerteteetatantintiitiiiatiitiitiaitiitiitettioiioitoitottioiontoitoonconeans FlgPOl



BEARING/UNDER SIZE (OPTION) ............................................................................. Fig.POZ

PISTON/OVER SIZE (OPTION):+eveereesureesueesutesutaniiiiieiiiiitiiteniiesit et Fig.P03
REPAIR PARTS (OPTION) ereeeeeeeerrueneeetemuontetitiiiieititiitttiii ittt et Fig.P04
COMPONENT PARTS

FOR 6215-300-045-10 ON Fig 50T +s+swsesesesesrsesssrsssssttitsiiitsitiiitittt st Fig.S01
COMPONENT PARTS

FOR 6215-600-147-00 ON Fig.502:++++s+sssesesesrsrsrstsssststutsititsiiiiitititttss s Fig.S02
COMPONENT PARTS

FOR 6281-100-014-00 ON F1g801 ............................................................................. FlgS03



Contents

CHASSIS

BRACKET(ENGINE)SYSTEM -++++esesesesesessssssrsrsesasssarsrsssesssssscsrsriesesasssssssiesesssssssassssesans Fig.101
RADIATOR SY ST R e ceereeeeeeeneeetneeusntintntitttitiiitititittititiitittitttitiititiiiititoiitiiiiiii. F1g102
MUFFLER SY ST M teeeereeecentseneesteatenttatenntantentiateentantontontosntontostsntostsoetstsstostsotetsstosssonss Flg 103
CLEANER(ATR)SYSTEM +++++esesesesesessesesesesesssssmseseiesssssisssssissssssssssassessssssssassesesssssasns Fig.104
PUMP(FUEL) D A1 N D11V R T PRI Flg 105
TANK(FUEL) A1 N D1\ R LT T TR Flg 106
BATTERY S ST R e ceeeeeeeeeeeeeeeeeenttentntntttttittttttetittttetttatttittatatatatatanttantatancens Flg 107
LEVERACCELERATOR)SYSTEM::-++seseseseseseressssrsesesessssssesesesesssasssssassesssssssssesesessss Fig.108
SHAFT(INPUT) e e A D1\ BT T TSR Flg 109
METAL(COUNTER)SYSTEM -+++-+sesesesesesessesrsruesesasssssssesesssssssssssesessssssssssesesssssssanan. Fig.110
MISSON(HST)SYSTEM ................................................................................................ Flg201
MOUNT(HST) QY STV e oeeeeeeeeeeeesntsentententitiititeetiitieetiitontiittententontseesentsstostsetsotssssssnns Flg202
LINK(HST)SYSTEM ...................................................................................................... F1g203
PEDAL(HST)SYSTEM ++++esesesessesessssesessssesssssssssssnsssssssssssssssesssssssssssssssssssssssssssssssessssns Fig.204
PEDAL(BRAKE)SYSTEM ............................................................................................. F1g301
BRAKE(PARKING)SYSTEM:+++++ssesessrsesessesssassesssssssssssssissssssssesssssssssssessssssssssssessnsnes Fig.302
WHEELREAR)SYSTEM :+-++sesseeesesesessssssrsesesesssissmsssesessssssssissessssssss et ssssssassesesssnas Fig.303
PTO(MOWER)SYSTEM ................................................................................................. F1g304
SHAFT(STEERING)SYSTEM ....................................................................................... F1g401
FRAME SY ST R e eeereeeeeeteeenteneetententtttnttttteetttttetttetttettatatttaatatatatatatatenttantcnss F1g402
COVER(UNDER)SYSTEM ............................................................................................ F1g403
AXLE(FRONT)SYSTEM +++++sesesessssesessssssessesssessmssssssnassssssssssssssssssssassssssssssssssssessnsesens Fig.404
SPINDLE(KNUCKLE)SYSTEM:++++tsesessesesssssssssssssssessissssssrisssssssssisssssssssssssssssssssssssnns Fig.405
ROD(TIE)SYSTEM ........................................................................................................ F1g406
WHEEL(FRONT) R S 7 A D1\ R TS F1g407
LINK(MOWER)SYSTEM:-++++esesesesesessssrsrsesesssssmsrsriessssssssssiesessssssssssesessssssssssssesassssssnan, Fig.501

LEVER(LIFT)SYSTEM .................................................................................................. F1g502



HOOD SYSTEM ............................................................................................................. F1g601

GRILLE SYSTEIM #eeeeteeeeeeetetteeetttsttttanmnmmmuiiiiiiiiiiiiiiititttttteetetteetesessssssssssssnnnnnsnsnnnnes Fig.602
L0 AV D TN A 1Y L Fig.603
FENDER SYST M ++ttetesssssseseetteettaaumtttttettmititttteeniiittttttessniitttteessaiititteeesssniiiieeeeesns Fig.604
SEAT SYSTEM (SE42C TYPE)

(EXCEPT SE42C TYPE:OPTION) -t eeeeereesseessurtiiiiiiiiiiiiiiiiiiis s Fig.605
L 010 ST A N D)LY C T PP Fig.606
LAMP(HEAD)SYSTEM e eeeeseeessseessumesiittiiie ittt Fig.607
LN N O TR A N DY E Fig.608
HARNESS(MAIN)SYSTEMI(F TYPE): et eseeesereeessressrutesiieiiiieniieeiite e Fig.609
HARNESS(MAIN)SYSTEM(C TYPE):-+++eseeeeeerreeerureesiutesnitiniieniie it Fig.610
CHUTER SYSTIM :++++eveveeessesssseeuusueettttetteteeeeeeessesssnnnnmmmmmmmmmiiiiiiiiiiettteeeteeeesees Fig.801
L0 2 N 1 D0 N A PP Fig.901
LABEL(CONTROL):++++e+seeessuesssrestesttetieiis ittt Fig.902
LABEL(CAUTION) +vteessvtessueessutetsnuttinuitiniisiieiniis ittt sttt saseens Fig.903

OPTIONAL PARTS

SUPPORT(MUFFLER) (REP AIR) .................................................................................. Fig.PO 1
TENSION(HST)(REPAIR) ............................................................................................. Fig.POZ
SUPPORT(HST)(REP AIR) ............................................................................................. Fig.P03
COMPONENT PARTS
COMPONENT PARTS

FOR 1782_201-200_00 ON F1g201 ............................................................................. FlgSOl

WIRING DIAGRAM

WIRING DIAGRAM(1/2)
WIRING DIAGRAM(2/2)






ENGINE

E269G---SXG15

6003-095-261-00






FI1G.101 CYLINDER HEAD

6003-101J-0100,6003-101J-0200

13

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

moan

=7 Q

REMARKS

6211-110-094-00

CYLINDERHEAD ASSY

1

6911-129-006-00

CAP,SEALING

6209-605-004-10

PLUG/PT1/2

6212-569-002-00

SEAL,OIL

V682-200-000-60

BALL

6211-141-016-10

GASKET/CYLINDERHEAD

=R A o N

6209-000-044-00

BOLT

(o RENRIorNIe B R VLRI AN

6209-300-014-00

STUD

| X K| k| X X X X|OT R




14

FI1G.102 CYLINDER HEAD COVER

S — 5
©— 5B

6003-110A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

mleNe

= RO

REMARKS

6211

-170-006-10

COVER/CYLINDER/HEAD

1

6211

-751-001-10

CAP,OIL FILLER

6211

-173-004-00

SEAL,CYL COVER

1
1
2

-490-002-10

INUT/CAP

BLANK

BLANK

BLANK

-572-003-00

GASKET

-360-028-20

HOSE/RUBBER

| K| k| K| k| K| X ¥ % X OW®R

mm%gcﬂuxuxwwn—n

BLANK




6003-120A-0100

FI1G.103 INLET MANIFOLD

15

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

moan

REMARKS

6214-111-014-00

MANIFOLD ASSY

1

6214-115-002-20

GASKET

1

BLANK

W W (W N

FLANGEBOLT

*| % | ¥ ¥ KO "@®

2

BLANK




16

FIG.104 EXHAUST MANIFOLD

6003-140A-0100

S |typEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | E2696 clLlp
1 [6214-141-012-00 MANIFOLD EXHAUST * 1
2 16214-145-006-10 GASKET EXHAUST MANIF | * 1
3 |V211-560-802-50 BOLT,SEMS/M8X25 7T * 4
4 [6904-110-822-00 STUD * 2




10 —

6003-202R-0100

FI1G.201 CYLINDER BLOCK

4

<
T)g > :
(o] L ‘/\‘\/
Q — *\) /q
¢ 16

29

17

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

moan

=7 Q

REMARKS

6211-210-024-

CYLINDERBLOCK ASSY

1

6209-000-004-

BOLT

6209-610-001-

CUP/SEALING/28

6209-610-009-

CUP/SEALING/36

6209-605-007-

PLUG/PT1/8

6212-531-005-

PIN/IDLEGEAR

6209-610-008-

CUP/SEALING/12

(o RENRIorNIe B R VLRI AN

6211-258-001-

SEAL,BEARING CAP

9 16211-258-002-

SEAL,BEARING CAP/7

10 [6211-510-002-

METAL,CRANK

11 |16211-511-003-

BEARING/CRANK/UPPER

12 16211-511-004-

BEARING/CRANK/LOWER

D | W | D OB = = DN W o,

13 16211-599-001-

BEARING,THRUST CRANK

BLANK

14 [6209-625-

SEAL,OIL

15 16209-749-

PIN/TUBE

16 |16213-129-

PIN/STRAIGHT

17 16213-129-

PIN/STRAIGHT

18 16904-110-

STUD/M8X40

19 16904-110-

STUD

6294-453-

DOWEL

21 [6909-902-

INIPPLE

6213-721-

PIPE,WATER DRAIN

6211-291-

COVER,INJ PUMP

6211-292-001-20

GASKET/COVER

V230-360-601-20

FLANGEBOLT

6215-549-001-10

PIN,STARTING SPRING

6209-788-001-00

BOLT,ADJUST

T S e e e O S S

V301-260-006-00

NUT/M6

BLANK

% | K| k| k| K| K| k| k| N | K| X k| N| K| K| k| k| X| K| k| k| K| K| k| k| K| ¥ ¥ ¥ XOAW®R




18 FIG.201 CYLINDER BLOCK

6003-202R-0100

TYPE OF MODEL

KEY PART CODE DESCRIPTION REMARKS

A= -
=on
=RQ

29 |6211-760-026-30 LEVEL/GAGE 1

S
P
c | E2696
*
* 1

30 [6211-766-012-00 GUIDE/LEVELGAGE COMP




6003-210F-0100

FI1G.202 OIL PAN

19

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

moan

=RQ

REMARKS

BLANK

-20

OILPAN COMP

1

BLANK

-20

PLUG/M14X1.5

1

BLANK

V720-102-401-

80

O-RING/P18

1

V230-360-601-

00

FLANGEBOLT

% | %] X k| k| X X[OTR

14




20

6003-220M-0100

FIG.203 REAR PLATE

S |typEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E2696 clilp
1 ([6211-341-086-00 PLATE/REAR * 1
2 [6211-342-002-10 [POINTER * 1
3 {6901-911-020-00 BOLT,SEMS/M10X20 * 6
4 [6901-910-816-00 BOLT,SEMS/M8X16 * 2




FI1G.204 TIMING GEAR CASE

6003-240C-0100,6003-240C-0200

21

S |TYyPEOFMODEL| I | C |G
KEY PART CODE DESCRIPTION P T|O (R REMARKS
c | £2696 cli|p
1 [6211-310-006-30 GEARCASE  ASSY .
2 [6213-319-001-00 CONNECTOR,OIL FILTER | *| !
3 |6209-605-007-00 PLUG/PT1/8 *| 3
3|  cere-- BLANK e
4 [6209-610-007-00 CUP/SEALING/16 ll
4 | -ese-- BLANK e
5 |6209-625-002-00 SEAL,OIL .
6 |  cc---- BLANK b e
6 |V231-360-808-50 FLANGEBOLT I
6 |  -c---- BLANK b e
T e BLANK e
7 |V231-360-807-50 FLANGEBOLT I
A BLANK I R I I I D s
8 |  -ere-- BLANK b e
8 |V231-360-805-50 FLANGEBOLT *| 2
8 |  ----- BLANK b e
9 | -er--- BLANK e
9 |V231-360-805-00 FLANGEBOLT *| 2
9 |  -e--- BLANK e
10|  ------ BLANK b e
10 |V231-360-804-00 FLANGEBOLT i
10|  ------ BLANK b e
11 | - BLANK b e
11 |V231-360-803-50 FLANGEBOLT I
11 | ------ BLANK I R I I I R
12 | -e-e-- BLANK *l e
12A|3817-401-001-00 NUT/MO8 I
18|  -e---- BLANK il I R I I O D s
14|  ------ BLANK b e
14 |V231-360-801-60 FLANGEBOLT *| 3




22

FI1G.204 TIMING GEAR CASE

6003-240C-0100,6003-240C-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

mleNe

= RO

REMARKS

14

BLANK

15

BLANK

15

FLANGEBOLT

15

BLANK

16

BLANK

16

FLANGEBOLT

16

BLANK

17

-500-003-00

WASHER/08X14X01

18

-546-001-00

STOPPER,FULL-LOAD

19

-409-001-00

NUT/M8

20

-120-008-00

NUT,CAP/M 8

21

-920-002-00

PACKING

22

-540-004-00

CAP,BLANK/30

23

-542-001-10

PIN/ARM

24

-140-004-00

RING,SNAP/ 4 E

L I R S B B B

25

-600-004-00

PLUG/SCREW

25

BLANK

26

-500-003-00

WASHER/08X14X01

27

-740-001-00

PIN,GROOVE

28

-312-001-30

GASKET/GEARCASE

29

-160-002-20

VALVE/RELIEF ASSY

30

-161-001-20

PISTON/VALVE/RELIEF

31

-164-001-00

SPRING/RELIEF VALVE

32

-140-012-00

RING,SNAP/12 C

33

-0560-001-00

BOLT/M6

34

-0560-002-00

BOLT/M6

35

-260-006-00

NUT/M6

[ e A A e e e

35

BLANK

36

BLANK

36A

BLANK

% | K| k| k| %| K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| X ¥ * XOW®R




FI1G.204 TIMING GEAR CASE

6003-240C-0100,6003-240C-0200

23

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

moan

=7 Q

REMARKS

36B

6211-311-005-30

PLATE/FRONT

1

37

6211-312-002-30

GASKET/PLATE

1

38

6902-050-816-00

BOLT

3

39

BLANK

39

FLANGEBOLT

39

BLANK

40

BLANK

40

FLANGEBOLT

40

BLANK

41

BLANK

41A

3817-401-001-00

INUT/MO8

42

1373-121-001-00

WASHER/9X22X2

| % | K| K| k| K| K| K| k| X X ¥ X|OW R

42

BLANK




24

6005-290B-0100

FIG.205 HANGER

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E269G cliul|Pp
1 [6211-777-007-30 HANGER * 1
2 |V233-361-002-00 FLANGEBOLT * 1




FIG.301 VALVE

10

6003-301A-0100

25

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

moan

=7 Q

REMARKS

BLANK

VALVE/INTAKE

2

BLANK

BLANK

VALVE/EXHAUST

BLANK

SPRING/VALVE

BLANK

6212-563-001-00

SEAT,VALVE SPRING

6212-565-001-00

CUTTER,VALVE

6212-571-006-00

TAPPET

BLANK

6212-575-001-00

ROD,PUSH

6212-600-003-10

ROCKERSHAFT ASSY

Q0 [00 =3 (O O[O x> |CO 10 N (NN (=

BLANK

©

6212-611-004-10

ROCKERARM

—
o

6212-620-002-20

SHAFT/ROCKERARM ASSY

—
o

BLANK

—
—

BLANK

—
[\

6212-626-002-10

PLUG

—
w

6212-628-004-00

BRACKET ROCKER SHAFT

—
'S

6212-628-005-00

BRACKET,ROCKER SHAFT

—
ot

6209-940-004-00

SPRING

—
(2]

V704-140-016-00

RING,SNAP/16 C

—
3

6212-616-002-00

SCREW ADJUST

—
0]

6209-409-003-00

NUT

—
©

6209-000-002-00

BOLT

e Y IV S A )

DO
o

BLANK

20A

NUT/MO08

DN
—

BLANK

% | K| k| k| k| K| k| k| N | K| K| k| K| X K| k| k| K| K| K| k| K| K| k| k| X| ¥ ¥ ¥ XOAW®R




26

6003-310A-0100

FIG.302 CAM SHAFT

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

mleNe

= RO

REMARKS

6212-511-004-00

SHAFT,CAM

1

6212-522-010-00

GEAR/CAMSHAFT

1

BLANK

NN =

BLANK

o

A

6209-730-005-00

KEY/07X05X09

6212-535-001-00

PLATE,THRUST

6901-910-612-00

BOLT,SEMS/M6X12

BLANK

GEAR/IDLE  ASSY

| K| k| k| K| K| X ¥ X X OW®R

OO O

BLANK




FIG.303 PISTON

27

7
6003-340L-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E2696 clLlp
1 (6212-111-100-00 [PISTON * 2
2 (6212-121-009-20 RING/PISTON SET * 2
3 [6212-211-001-10 [PIN,PISTON * 2
4 |6209-587-001-00 RING,SNAP * 4
5 [6212-230-003-10 CONNECTINGROD ASSY | * 2
6 |6212-235-005-00 BOLT/CONNECTINGROD | * 4
71  ------ BLANK A N I R
7 16212-271-016-00 BEARING/CONNECTINGR | * 2




28

FIG.304 CRANK SHAFT

6003-350X-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

mleNe

= RO

REMARKS

6212-310-010-50

CRANKSHAFT ASSY

1

V523-101-001-80

PIN

6212-521-008-00

GEAR/CRANK

6209-730-006-00

KEY/07X05X43

6212-330-056-10

FLYWHEEL ASSY

6212-333-003-00

RINGGEAR

6209-046-015-00

BOLT/FLANGE

6212-371-022-00

PULLEY/CRANK

© |00 |3 | |OT x| N

6209-000-043-00

BOLT/CRANK

| K| k| k| K| K| X ¥ XOT R

G e B B ) B e




FI1G.401 OIL PUMP

6003-401A-0100

29

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

moan

=7 Q

REMARKS

6213-100-003-30

OILPUMP ASSY

1

6213-111-001-30

BODY/OILPUMP

6213-120-003-20

GEAR/OILPUMP ASSY

6213-125-001-00

ROTOR/OUTER

6213-129-003-00

PIN/STRAIGHT

6213-119-001-00

BOLT/WS

CO| CO| DI | | =

6901-910-625-00

BOLT

(o RENRIorNIe B R VLRI AN

BLANK

00
>

6213-140-033-00

STRAINER

©

V720-102-401-50

O-RING/P15

—
o

6213-149-001-00

CLAMP,STRAINER

—
—

V231-360-801-60

FLANGEBOLT

—
[\

6213-311-003-10

PIPE,OIL

—
w

6909-906-105-10

BOLT,JOINT

—
'S

6209-920-002-00

PACKING

N | K| K| k| K| K| K| k| X| K| K| k| X ¥ ¥ X|IOW®R

[ I S I = Y Y A

—
ot

6213-240-002-10

CARTRIDGE/OILFILTER




30

6003-420F-0100

FI1G.402 WATER PUMP

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

mleNe

= RO

REMARKS

6213-610-005-40

WATERPUMP  ASSY

1

6213-611-003-20

BODY/WATERPUMP

6213-631-002-00

BEARING/WATER PUMP

6213-631-005-00

BEARING/WATERPUMP

6213-622-002-10

SEAL SET/WATER PUMP

6213-621-003-00

ROTOR/WATERPUMP

6213-642-002-00

SEAL/WATER PUMPPULLE

6213-613-002-10

GASKET

© |00 |3 | |OT x| N

6213-612-004-00

PLATE/WATER PUMP

10 |6213-619-003-00

SCREW/WATER PUMP

11 |6213-619-002-00

PIPE/WATER PUMP

12 |6213-614-003-10

GASKET/WATER PUMP

H N | R R R R R R e e

BLANK

FLANGEBOLT

BLANK

BLANK

INUT/MO8

BLANK

-619-005-00

SPACER,WATER PUMP

-614-006-20

GASKET(SPACER)

BLANK

STUD

BLANK

FLANGEBOLT

BLANK

BLANK

INUT/MO08

BLANK

HOSE/RUBBER

BLANK

N | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| %k| K| K| k| k| K| ¥ ¥ % X|OW®R




6003-420F-0100

FI1G.402 WATER PUMP

31

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

moan

=7 Q

23A

BLANK

23B

CLAMP/WIRE/10-15

2

24

BLANK

24A

HOUSING/THERMOSTAT

25

BLANK

26

GASKET/HOUSING

27

BLANK

27

FLANGEBOLT

27

BLANK

28

BLANK

28

FLANGEBOLT

28

BLANK

29

6513-770-022-10

THERMOSTAT

30

6213-711-004-00

PIPE/WATEROUTLET

31

V723-102-005-50

O-RING

32

BLANK

32

BLANK

32

FLANGEBOLT

B % | K| K| k| k| K| K| k| k| K| K| k| K| K| X ¥ ¥ X OAW®R

32

BLANK




32

6003-480N-0100

FI1G.403 COOLING FAN

402-7

- |

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

mleNe

= RO

REMARKS

6213-660-006-00

FAN,COOLING

1

6213-641-004-10

PULLEY,WATER PUMP

1

BLANK

6213-669-008-00

SPACER/FAN/48

6209-030-044-00

BOLT/WS

Ot |00 NN | =

6213-671-012-00

BELT/VHM34.5/FAN

*| % | ¥ k| % X|OW®R




FIG.501 INJECTION NOZZLE

504-2
4 3
@:zz’.’/
= @ f
é Il —
E —]
) ' © © ©
e © O]9
6003-501G-0100
S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION p T|O|R REMARKS
c | E2696G clilp
1| eeeee- BLANK 1 b -
1 |6215-300-045-10 INJECTIONNOZZLE ASSY | * 2 FIG S01
2 [6215-315-002-00 GASKET,NOZZLE * 2
3 [6215-411-149-00 PIPE/INJECTION ASSY * !
4 |6215-411-150-10 PIPE/INJECTION ASSY * !




34

6003-510Y-0100

FIG.502 INJECTION PUMP

22

.

201-26

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

mleNe

= RO

REMARKS

6215-

600-147-00

INJECTIONPUMPASSY

1

FIG S02

6219-

752-036-00

SHIM/INJECTIONPUMP

6219-

752-037-00

SHIM/INJECTIONPUMP

6219-

752-038-00

SHIM/INJECTIONPUMP

6219-

752-039-00

SHIM/INJECTIONPUMP

6209-

056-001-00

BOLT/M6X18

6215-

621-036-00

CAMSHAFT/INJECTION P

6212-

524-002-30

GEAR/INJECTIONPUMP

© |00 |3 | O x| N

6209-

730-005-00

KEY/07X05X09

V600-

110-620-30

BEARING,RB/6203

Vé600-

110-600-40

BEARING,RB/6004

6212-

535-002-00

PLATE,THRUST INJPUMP

6901-

910-612-00

BOLT,SEMS/M6X12

6215-

520-001-00

FLYWEIGHT

6209-

030-043-00

BOLT/M6X10

6215-

526-004-00

THRUSTPIECE

6215-

541-001-10

ARM/FLOATING COMP

6215-

543-003-20

LINK/CONTROL

6215-

542-002-00

PIN,CONTROL LINK

V710-

140-004-00

RING,SNAP/ 4 E

6215-

549-003-00

SPRING,SETTING

6215-

531-001-00

SPRING GOVERNOR

6215-

541-003-10

LEVER,CONTROL

6215-

549-021-10

PLATE(CONTROLLEVER)

6209-

044-001-00

BOLT/M6X18

V302-

260-006-00

NUT/M 6

V720-

101-900-80

O-RING/P 8

6209-

580-002-10

SPRING,RETURN

6215-

549-007-10

ARM/CONTROL

V301-

260-006-00

NUT/M6

N | K| k| k| | K| k| k| N| K| K| k| N| K| K| k| k| %| K| k| k| K| K| k| k| K| X k| * X|OW®R

e e e B B B e e P e el B R el el R e B e S e R e e e B e B e e e B Y e e R e




6003-510Y-0100

FIG.502 INJECTION PUMP

201-26

35

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

moan

=7 Q

REMARKS

31

V411-260-006-00

WASHER / M6

1

32

V401-160-006-00

WASHER,SP/M 6

1

33

6215-549-008-10

SPRING/STARTING

* % * O

1




36

6003-530B-0100

FIG.503 FUEL FILTER

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

mleNe

= RO

REMARKS

1

6219-755-001-00

HOLDER(FUEL FILTER)

1

2

6213-200-009-00

FILTER/FUEL ASSY

*| * O ®»

1




6003-550V-0100

FIG.504 FUEL PIPE

37

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

moan

=7 Q

REMARKS

6215-412-

001-

20

CONNECTOR/FUEL

1

6215-411-

141-

00

PIPE/FUEL

J062-076-

082-

00

CLIP/HOSE/7.6-8.2

6209-360-

005-

00

HOSE,RUBBER

3659-310-

004-

00

HOSE/07X13X120

6215-419-

001-

00

TUBE,ORIFICE

6209-704-

009-

00

CLAMP/WIRE/10-12

J062-087-

093-

00

CLIP/HOSE/8.7-9.3

© (00 |~3 (O O | |||

3632-360

-036-

00

JOINTT-TYPE 2

| K| K| k| K| K| X ¥ O R

[ ST I T Y B Y




38

FIG.505 ADAPTER

SR ©
. o~ i 502-17
e Y
6003-560J-0100
S |typEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E2696 clilp
1 [6215-541-002-10 |ARM,TENSION * 1
2 [6215-549-029-00 PIN,ADAPTER * 1
3 |V710-140-004-00 RING,SNAP/4 E * 1




FIG.801 ELECTRIC (1)

6003-801P-0100,6003-801P-0200

TYPE OF MODEL
E269G

KEY PART CODE DESCRIPTION

an -~
aloNe]
=7 Q

REMARKS

BLANK

6281-200-007-10

GENERATOR  ASSY

6281-270-006-00

REGULATOR

6213-674-017-10

PLATE/ADJUST

V231-360-802-00

FLANGEBOLT

1373-121-001-00

WASHER/9X22X2

V233-361-006-00

FLANGEBOLT

V334-260-010-00

NUT/M10

6281-100-014-00

STARTER ASSY

FIG S03

© |0 |1 |on|ix o Do | |-

6901-911-025-00

BOLT

—
o

V411-260-010-00

WASHER/M10

F| | K| K| k| K| K| X ¥ ¥ X OAW®R

L I I e e B Y B ey B I =




40

FIG.802 ELECTRIC (2)

6003-820R-0100,6003-820R-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

mleNe

= RO

REMARKS

6281

-971-001-10

SWITCH/OILPRESSURE

1

6282

-450-002-00

SWITCH/OVERHEAT

6281

-410-023-10

GLOWPLUG

6209

-440-005-00

NUT/FLANGE

6219

-732-003-00

CONNECTOR,GLOW PLUG

1
2
2
1

SO | [N |

BLANK

A

[=2]

-910-015-00

SOLENOID

-630-002-10

GASKET

BLANK

-360-601-60

FLANGEBOLT

© |00 |00 |3

-920-001-00

RELAY,SOLENOID

| %| K| K| k| K| K| X ¥ % XOAOW®R




41

FIG.P01 SHORT BLOCK ENGIASSY

6003-012V-0100

REMARKS

[N

1|C
T| O
ClL

TYPE OF MODEL

E269G

1

S
P
C

DESCRIPTION

PART CODE

6003-010-080-00 SHORTBLOCKENGIN ASSY | T

KEY

1




12 FIG.P02 BEARING/UNDER SIZE (OPTION)

FI1G.303 —

6003-209A-0100

TYPE OF MODEL
E269G

A= -
=on
=RQ

KEY PART CODE DESCRIPTION REMARKS

6211-540-002-00 METAL,CRANK 1

6211-599-001-10 BEARING,THRUST CRANK

2
6211-560-002-00 METAL,CRANK 1
2

6211-599-001-10 BEARING,THRUST CRANK

------ BLANK

------ BLANK

6212-274-016-00 BEARING/CONNECTING R

mggcﬂuxwwn—n

------ BLANK

6A| - ----- BLANK

6A|  ------ BLANK

e L L N M L M L N N R (el

6A[6212-276-016-00 BEARING/CONNECTING R




FIG.P03 PISTON/OVER SIZE (OPTION)

6003-3491.-0100

43

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

moan

=7 Q

REMARKS

6212-114-100-00

PISTON/OV

2

6212-124-009-10

RING/PISTON/OV SET

6212-116-100-00

PISTON/OV

2
2
2

W N =

6212-126-009-10

RING/PISTON/OV SET

Il




4 FIG.P04 REPAIR PARTS (OPTION)

1{f 204.—3
204-36A Ny
22 5@,1204—268
|
e
) H \/“\WL%\
Q \ \)‘Q QQ/.\‘”& X
NN

402-24
402-24A

T

402-16

6003-999H-0100

TYPE OF MODEL
E269G

KEY PART CODE DESCRIPTION

A= -
=on
=RQ

REMARKS

6287-810-054-00 REPATIR/ENGINESET !

6212-569-002-00 SEAL,OIL

6211-141-016-10 GASKET/CYLINDERHEAD

6211-173-004-00 SEAL,CYL COVER

6209-572-003-00 GASKET

6214-115-002-20 GASKET

6214-145-006-10 GASKET EXHAUST MANIF

6211-258-001-00 SEAL,BEARING CAP

© (00 |~3 (OO > |||
DN | | e DN e ]

6211-258-002-00 SEAL,BEARING CAP/7

O BLANK

10 |16209-625-001-00 |[SEAL,OIL

11 16211-292-001-20 GASKET/COVER

12 16209-625-002-00 [SEAL,OIL

13 16209-920-002-00 [PACKING

14 [6211-312-001-30 GASKET/GEARCASE

15 [6211-312-002-30 GASKET/PLATE

16 |V720-102-401-50 |O-RING/P15

17 16213-614-003-10 GASKET/WATER PUMP

18 |6213-614-006-20 GASKET(SPACER)

19 16213-743-002-10 GASKET/HOUSING

20 |V723-102-005-50 |O-RING

21 |[6209-630-002-10 GASKET

e e e e N N M M N M N R M M M N N R R L R L M N N R el

T e e A A e e L e e Rl

22 [6209-500-003-00 WASHER/08X14X01




FIG.S01 COMPONENT PARTS
FOR 6215-300-045-10 ON Fig.501

6215-300-045-1B

TYPE OF MODEL
E269G

KEY PART CODE DESCRIPTION

an -~
aloNe]
=7 Q

REMARKS

6215-330-028-00 HOLDER/NOZZLEASSY 2

6215-345-044-00 SHIM/0.10

6215-345-045-00 SHIM/0.20

6215-345-046-00 SHIM/0.30

6215-345-047-00 SHIM/0.40

6215-345-048-00 SHIM/0.50

6215-345-049-00 SHIM/0.52

(o RENRIorNIe B R VLRI AN

6215-345-050-00 SHIM/0.54

9 [6215-345-051-00 SHIM/0.56

10 [6215-345-052-00 [SHIM/0.58

11 |6215-345-053-00 [SHIM/0.80

12 16215-343-010-00 [SPRINGNOZZLE

13 16215-342-013-00 SPRINGSEAT

14 16215-339-004-00 SPACER

15 [6215-332-014-00 NUT/NOZZLERETAINING

16 |[6215-311-036-00 NOZZLE

17 16215-359-003-00 |GASKET

| % | K| K| k| k| K| K| k| k| K| K| K| k| X| X ¥ X|IOW®R

NN N N NN NN N N N NN DN N DN N

18 [6215-359-004-00 NUT




46 FIG.S02 COMPONENT PARTS

FOR 6215-600-147-00 ON Fig.502

e—7

4

37 @':5
>x— 38 S &—3

6215-600-147-0C

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

.

mleNe

= RO

REMARKS

6215-

611-003-00

HOUSING PUMP

1

6215-

631-017-00

PLUNGER ASSY

6215-

641-002-00

VALVE,DELIVERY

6215-

643-002-00

SPRING DELIVERY VALV

6215-

649-003-00

GASKET

6215-

644-003-00

HOLDER,DELIVERYVALVE

6215-

649-004-10

ORING

6215-

635-002-00

SLEEVE,FRANGE

© |00 |3 | |OT x| N

6215-

649-005-00

PIN

6215-

649-006-10

ORING

6215-

649-007-00

SCREW

6215-

622-002-00

TAPPET

6215-

629-017-00

PIN

6215-

629-019-00

RING SNAP

6215-

634-002-00

SPRING,PLUNGER

6215-

639-006-00

SEAT,SPRING

6215-

639-007-00

SEAT,SPRING

6215-

629-020-00

PLATE/T=1.80

6215-

629-021-00

PLATE/T=1.85

6215-

629-022-00

PLATE/T=1.90

6215-

629-023-00

PLATE/T=1.95

6215-

629-024-00

PLATE/T=2.00

6215-

629-025-00

PLATE/T=2.05

6215-

629-026-00

PLATE/T=2.10

6215-

629-027-00

PLATE/T=2.15

6215-

629-028-00

PLATE/T=2.20

6215-

629-029-00

PLATE/T=2.25

6215-

629-030-00

PLATE/T=2.30

6215-

629-031-00

PLATE/T=2.35

6215-

629-032-00

PLATE/T=2.40

N | K| k| k| k| K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ ¥ * X|OW®R

Lt O B Rt Y B It Yt B O T 1A TRt Y T TN S A T TR T 1 TR TR T




6215-600-147-0C

FIG.S02 COMPONENT PARTS

FOR 6215-600-147-00 ON Fig.502

47

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

moan

=7 Q

REMARKS

31

6215-629-

033-

00

PLATE/T=2.45

1

32

6215-629-

034-

00

PLATE/T=2.50

33

6215-637-

003-

00

ROD CONTROL

34

6215-612-

003-

00

PLATE

35

6215-619-

012-

00

SCREW

36

6215-635-

008-

00

CONTROLSLEEVE

37

6215-619-

013-

00

BOLT,EYE

38

6215-619-

014-

00

GASKET

39

6215-619-

015-

00

BOLT

40

6215-619-

016-

00

GASKET

| K| K| k| K| K| X ¥ k| XOAWR

H RN RN R R R R




48

6281-100-014-0A

FIG.S03 COMPONENT PARTS

FOR 6281-100-014-00 ON Fig.801

25

16

A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

mleNe

= RO

REMARKS

6281-111-009-00

YOKE/STARTER ASSY

1

6281-119-009-00

BRUSH/STARTER

6281-118-007-00

HOLDER/STARTER ASSY

6281-117-003-00

SPRING/STARTERBRUSH

6281-121-010-00

ARMATURE/STARTE ASSY

6281-124-011-00

CLUTCH/STARTER ASSY

2
1
4
1
1
1

6281-129-064-00

HOUSING/STARTER ASSY

BLANK

-129-080-00

BEARING/NEEDLE

© 00|00 |3 | |01 |~ |0 N |-

-129-058-00

BEARING/NEEDLE

-115-017-00

FRAME/COMMUTATOR ENII

-115-018-00

COVER

-129-065-00

BEARING/OILLESS

-129-066-00

BEARING/WITH SHOCKAB

-129-067-00

BEARING/OILLESS

-129-068-00

SHAFT/STARTER PLANET

-129-069-00

BEARING/OILLESS

-129-070-00

GEAR/STARTER PLANETA

-129-071-00

GEAR/STARTERINTERNAL

-127-003-00

LEVER/PINIONDRIVE

-151-014-00

SWITCH/MAGNETIC ASSY

-129-072-00

RING/SNAP

-129-073-00

RING/SNAP

-129-074-00

INUT/PINIONSTOP

-129-075-00

WASHER/SK

-129-076-00

WASHER/SK

-129-077-00

WASHER/SK

-129-078-00

PLATE

-129-030-00

NUT

-129-029-00

NUT

N | K| k| k| | K| k| k| N| K| K| k| N| K| K| k| k| %| K| k| k| K| K| k| k| K| X ¥ % XOW®R

T e A e N e T e el e B e R R e P e e B e e B e I ) e B




FIG.S03 COMPONENT PARTS
FOR 6281-100-014-00 ON Fig.801

6281-100-014-0A

49

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E269G

A= -

moan

=7 Q

REMARKS

30

6281-

129-

043-

00

BOLT/THROUGH

2

31

6909-

150-

508-

00

WASHER

32

6909-

110-

408-

00

NUT/M8

33

6281-

129-

062-

00

SCREW

34

6281-

129-

079-

00

NUT

*| % ¥ ¥ IO "@®

S e







CHASSIS

1782-095-200-00






FIG.101 BRACKET(ENGINE)SYSTEM b3

o— 10
10 e 11
115, , H—a *—12 A
H@\; "3 L \
ENGIND) | J@ ENGIND g &%
17 , 1
= (ENGINE) e - 5
> ENGIND @f
//‘
,'/
A
— 8
—
—'6

1782-101 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG15H

moan

=7 Q

REMARKS

1782-101-002-00

PLATE/LH

1

1782-101-003-00

PLATE/RH

V203-461-002-00

IBOLT/M10X1.25X20

V401-160-010-00

WASHER,SP/M10

3623-150-004-10

INSULATOR/MOUNT/RH

V304-260-010-00

NUT

V401-160-010-00

WASHER,SP/M10

(o RENRIorNIe B R VLRI AN

V411-260-010-00

WASHER/M10

1593-101-003-20

INSULATOR

V304-460-008-00

NUT/M8

V401-160-008-00

WASHER,SP/M 8

V411-260-008-00

WASHER,PL/M 8

3623-263-001-00

WIRE,LEAD

V203-461-002-00

BOLT/M10X1.25X20

V401-160-010-00

WASHER,SP/M10

V411-260-010-00

WASHER/M10

V211-360-801-60

BOLT,SEMS (SP)

V411-260-008-00

WASHER,PL/M 8

| % | K| K| k| k| K| K| K| k| K| K| K| K| X| X ¥ X|OW®R

[ R R S S S NS U N NN I RN N




54

1782-102A-0100

FIG.102 RADIATOR SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG15H

A= -

mleNe

= RO

REMARKS

1703-102-200-20

RADIATOR ASSY

1

1650-102-202-10

CAP

1703-102-202-00

PROTECTOR

1703-102-203-00

SCREW/P

1703-102-204-00

INSULATOR

1703-102-205-00

GUIDE

1703-102-206-00

GUIDE

1703-102-001-00

INSULATOR

© |00 |3 | |OT x| N

1782-102-005-00

SEAL/15X15X350

1703-102-008-00

HOSE/08X10X500

3805-371-007-00

PAD/25

1782-102-006-00

INSULATOR

1782-102-001-00

SHROUD

1703-102-003-00

INSULATOR

V210-360-601-20

BOLT,SEMS

1703-102-004-00

HOSE/RADIATOR/INLET

1703-102-005-00

HOSE/RADIATOR/OUTLET

J061-230-038-00

CLAMP/WIRE/30-38

J061-234-042-00

CLAMP/WIRE/34-42

1560-104-010-40

CONNECTOR

1424-101-203-00

PLUG

1424-101-204-00

PACKING

V211-360-802-00

BOLT/SP

1728-102-220-00

HOSE/290 ASSY

1728-102-220-00

HOSE/290 ASSY

J061-210-015-00

CLAMP/WIRE/10-15

V201-260-803-50

BOLT/M 8X35

4101-102-038-00

WASHER/24X9X3.2

1423-616-004-00

CUSHION/RUBBER/10X25

1421-603-004-00

BUSH,LEVER

N | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ k| % X|OW®R

T N T N1 N e B N T e e e L S I e B e I S I I S Y O YA Y Y Y TR N




1782-102A-0100

FIG.102 RADIATOR SYSTEM

55

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG15H

A= -

moan

=7 Q

REMARKS

31

V304

-260

-008-

00

NUT

2

32

1782

-102

-510-

00

PANEL/RADIATOR COMP

33

V211

-360

-801-

60

BOLT,SEMS (SP)

34

1724

-102

-012-

00

TRIM/188

35

V201

-261

-010-

00

BOLT/M10X100

36

V363

-260

-010-

00

NUT/M10

| % ¥ ¥ k| X|OAOW®R

WD = DN




56

1782-103 -0100

FIG.103 MUFFLER SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG15H

A= -

mleNe

= RO

REMARKS

BLANK

BLANK

1782-103-300-10

MUFFLER COMP

3659-301-001-00

GASKET

V304-700-008-00

NUT

V401-700-008-00

WASHER/LOCK

V211-660-802-00

BOLT/8X20

BN N

BLANK

BLANK

1782-103-510-10

BRACKET/MUFFLER COMP

1427-111-229-00

CUSHION,RUBBER

V211-660-802-00

BOLT/8X20

BLANK

V203-361-003-50

BOLT

V401-160-010-00

WASHER,SP/M10

V304-260-012-00

NUT/M12

BLANK

BLANK

SHIM, 1.2

BLANK

BLANK

1725-103-002-00

SHIM/0.6/B

V211-660-803-00

BOLT/SP

% | K| k| k| %| K| k| k| N| X| K| k| N| K| K| K| X| K| X % X X XOOTWXR




1782-104 -0100

FIG.104 CLEANER(AIR)SYSTEM

ENGINE)

57

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG15H

A= -

moan

=7 Q

REMARKS

1728-104-

210-

00

CLEANER/AIR ASSY

1

1675-104-

211-

00

COVER ASSY

1675-104-

213-

00

ELEMENT ASSY

1544-104-

205-

00

VALVE

1650-104-

201-

00

CLIP

1614-104

-001-

10

BAND/CLEANER

1
1
1
2
1

BLANK

1782-104-

-00

HOSE/CLEANER/INLET

J061-247-

-00

CLAMP/WIRE/47-55

NeRio-RENREN BierRIv; B ICURE W RT

1703-104-

-00

HOSE/CLEANER/OUTLET

| k| K| K| k| K| K| X ¥ ¥ X AOAW®R

Do = = =

—
o

J061-247-

-00

CLAMP/WIRE/47-55




58

1782-105 -0100

FI1G.105 PUMP(FUEL)SYSTEM

-

L/gﬂ%m

encive 3 1l :

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

SXG15H

A= -

mleNe

= RO

REMARKS

3829-311-200-00

PUMP/FUEL  ASSY

1

V210-360-601-60

BOLT(SP)/M6X16

1770-105-001-00

HOSE/08X13X370

1650-111-034-00

CLIP/HOSE/11-13

1782-105-230-00

HOSE/08X12X1100 ASSY

J062-119-126-00

CLIP/HOSE/11.9-12.6

DN = N = DN

BLANK

HOSE/06X10X45

33| |0 x| N

BLANK

Qo
>
w
0]
—
©

-311-013-00

T-JOINT (6X6X6)

©
—
-3
[\
oo

-105-230-00

HOSE/06X10X1650 ASSY

-
o
—
]
0]
[

-105-210-00

HOSE/06X10X250 ASSY

—
[y
—
]
oo
[\

-105-240-00

HOSE/06X10X800 ASSY

e e

-
N

BLANK

12A1J062-104-111-00

CLIP/HOSE/10.4-11.1

13  ------

BLANK

13 [V211-360-802-00

BOLT/SP

14 {1444-101-016-10

CLAMP,RADIATOR HOSE

15 |1650-650-015-00

CLAMP

16 |1650-650-017-00

TUBE/120

e e

17 [ -

BLANK

17A|V211-360-801-60

BOLT,SEMS (SP)

18 | ------

BLANK

% | K| k| k| N| K| k| k| N| K| K| k| K| K| K| K| N| K| K| % % X XOOTWXR




1782-111 -0100

FIG.106 TANK(FUEL)SYSTEM

59

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG15H

A= -

moan

=7 Q

REMARKS

1782-111-001-00

TANK/FUEL

1

1782-111-210-00

GAUGE/FUEL  ASSY

1593-612-005-00

INSULATOR/10X30X03

V411-260-008-00

WASHER,PL/M 8

V560-160-008-00

PIN/SNAP

1593-612-220-10

CAP,TANK

2706-501-003-00

BREATHER,TANK CAP

| % K| k| X X ¥ X|OT R

[ B R Y S SN

(o RENRIorNIe B R VLRI AN

2706-501-004-00

GASKET




60

1782-112 -0100

FIG.107 BATTERY SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG15H

A= -

mleNe

= RO

REMARKS

BLANK

BATTERY/44B19R ASSY

1

BLANK

2512-650-002-10

BATTERY CAP

1675-112-002-00

BOLT/BATTERY

V301-260-006-00

INUT/M6

N DN N =

V360-260-006-00

NUT/M6

BLANK

|3 O |0k W N

BLANK

| K| k| k| K| K| X ¥ X|OT R




FIG.108 LEVER(ACCELERATOR)SYSTEM

== N

1782-117 -0100

TYPE OF MODEL
SXG15H

KEY PART CODE DESCRIPTION

an -~
aloNe]
=7 Q

REMARKS

------ BLANK

1705-117-230-10 [CABLE/ACCELERATOR !

------ BLANK

1782-117-210-10 LEVER/ACCELERATOR

1705-117-001-00 [PLATE/ACCELERATOR

V210-360-601-60 BOLT(SP)/M6X16

1646-116-051-10 GRIP/THROTTLE

1593-117-003-10 SPRING,DISK

V304-260-010-00 NUT

e IS S S Y

V411-260-010-00 WASHER/M10

------ BLANK

O[O (00|30 O x| NN

1600-505-007-10 [LINING/13X50X03

V411-260-006-00 WASHER / M6

B % | K| k| k| K| K| k| k| K| X ¥ ¥ XOAW®R

= (=
=]

V500-162-001-50 [PIN,SPLIT/2 X15




62

FIG.109 SHAFT(INPUT)SYSTEM

1782-120 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG15H

A= -

mleNe

= RO

REMARKS

1782

-120-220-00

JOINT/UNIVERSAL SET

1

BLANK

-120-201-00

JOINT/UNIVERSAL ASSY

-120-232-00

SLEEVEYOKE

BLANK

FRANGE/YOKE

BLANK

-120-206-00

INIPPLE/GREASE

-120-235-00

WASHER

BLANK

-120-201-00

JOINT/UNIVERSAL ASSY

-120-241-00

SHAFTYOKE

BLANK

O |© |00 3|3 OV O x| 00NN

-120-204-00

CLAMP/YOKE

-361-002-50

BOLT

BLANK

-160-010-00

WASHER,SP/M10

-560-803-00

BOLT/M8X30

| % | K| k| k| k| K| K| k| N| K| K| K| k| K| X ¥ X|IOT®XR




FIG.110 METAL(COUNTER)SYSTEM

30 =

1782-122 -0100

63

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG15H

A= -

moan

=7 Q

REMARKS

1782-122-001-00

METAL/COUNTER

1

BLANK

1782-122-002-10

SHAFT/OUTPUT

8670-201-220-00

GEAR/BEVEL/23-1 SET

V600-110-630-30

BEARING,RB/6303

V600-110-620-40

BEARING,RB/6204

V705-140-047-00

RING,SNAP/47 C

V744-120-470-70

SEAL/OIL

O (=3 |0 (O[> |||

7955-201-026-00

PLUG,DRAIN (1/4)

8670-201-006-00

METAL/CASE

8670-201-007-00

SHAFT/CASE

V600-110-620-40

BEARING,RB/6204

V705-140-047-00

RING,SNAP/47 C

V744-120-470-70

SEAL/OIL

8663-202-055-00

SHIM/0.1

B S Y T TR Y B Y T e B e B ey B e I e R

BLANK

8663-202-056-00

SHIM/0.2

V721-103-106-00

O-RING/G60

V211-260-802-00

BOLT/S

8670-201-008-00

SHAFT/JOINT

V704-140-020-00

RING,SNAP/20C

SIS T SIS

1602-321-004-00

COUPLING/18X30X55

BLANK

SHIM/13X25X0.5

'S

BLANK

V211-660-802-50

BOLT/M8X25

1782-122-003-00

PULLEY/VB097

1782-122-013-00

WASHER/17X30X05

3750-121-011-00

KEY

3659-170-003-00

WASHER/11X30X3

% | K| k| k| k| | k| k| N | K| | k| K| X K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ XOAW®R

e e e




64

FIG.110 METAL(COUNTER)SYSTEM

1782-122 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG15H

mleNe

= RO

REMARKS

27

V401-160-010

-00

WASHER,SP/M10

1

28

V304-260-010

-00

NUT

29

1782-122-220

-00

ARM/TENSION/HST COMP

2
1
2

30

V704-140-015

-00

RING,SNAP/15 C

31

BLANK

31

BLANK

31A

1782-122-014

-00

PULLY/FT045X020

32

V411-260-014

-00

WASHER,PL/M14

33

V704-140-015

-00

RING,SNAP/15 C

34

1782-122-210

-10

PULLEY/VB101 COMP

35

V411-260-010

-00

WASHER/M10

36

1782-122-012

-00

BELT/VB027

e e e B e s

37

BLANK

37A

SPRING/HE074

38

BLANK

38A

PLATE/L/25X35 COMP

39

BLANK

39A

-00

BOLT/8X20

40

-50

BOLT/M 8X25

41

-00

NUT

42

-20

BEARING,RB/6202RS

% | K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| X X k| ¥ XOW®R

N | N R =

43

-00

RING,CIRCLIP


<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>